
390 ENDURO R , orange - B.D. 2025 <2025><EU/GB><F5322Y5>
MASK, FENDERS

77872

Pos Part Number Description Additional Text Quantity

1 A60108010000EB High Fender Front 1.00

2 A60108010010 Front fender 1.00

3 J900000602301 BOLT SOCKET STEP M6X1 2.00

4 J900000600904 special screw M6x15-8.8-hexago 2.00

5 A60308001000EBA CARRIER MASK incl. decal 51 1.00

6 J900000601207 SCREW SOCKET STEP M6X1 6.00

7 J031060101 screw butn hd-m6x1xl10xblkxste 2.00

8 93014017000 Rubber bushing 4.00

9 A60314060000 Structure fairing front 1.00

10 A60311083000 BRACKET CONNECTOR FRONT 1.00

11 J081050121 SELF TAPPING SCREW K50X12 T20 2.00

12 93008084010 Range change metal nut M6 4.00



13 93008084010 Range change metal nut M6 2.00

15 A60314010000 BRACKET LAMP HEAD 1.00

16 J900000600905 SCREW M6X1 2.00

17 J900000501502 Special screw with int. hex M5 1.00

18 A60314060010 Dashboard support 1.00

29 J650002301800 GROMMET 1.00

30 A60108019000 TRAY UNDER 1.00

31 A60108015000 COVER FENDER REAR 1.00

32 A60108018000ABA COVER REAR ADV JG181766 CER WH with decal 1.00

33 A60104050000 FLAP PROTECTOR 1.00

34 J900000601610 BOLT FLANGED M6X1 3.00

35 93008084010 Range change metal nut M6 3.00

36 J900000601207 SCREW SOCKET STEP M6X1 4.00

37 J900000802506 BOLT FLANGED M8X1.25 2.00

40 J910000600506 NUT SQUARE M6 2.00

41 J900000801500 SCREW BUTTON HEAD-M8X1.25 2.00

43 95835016000 Rubber grommet only for heavy duty model 2.00

44 J900000601501 screw socket step M6x1 2.00

49 A60108016000 FENDER REAR 1.00

50 J650001200700 GROMMET PLUG 2.00

51 A60208095000 DECAL KTM 1.00

52 J650000800300 DAMPER 1.00

53 A60114001050 COVER PLUG 2.00

54 90108050001 CLIP NUT M5 2.00

55 J90000501400 Set screw w.hex.socket M5x0.8x 2.00

56 A60108016010 COVER CABLE INDICATOR 1.00

57 A60308096000 DECAL COVER CERAMIC WHITE REAR 1.00

58 93114013000 Screw connection halogen headl 2.00


